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Issuance Date @ Sep. 01, 2023

Reissuance Date : Nov. 06, 2023

Project Name . Self Evaluation

Contractor e

Applicant ¢ Keding Enterprises Co., Ltd

Supplier 3

Sample Name : KD ECO* Laminates

Sample Submitted By . Keding Enterprises Cd-; Ltd - Chen, Z1-YU

Date of Sample Received @ Aug. 21,2023

Date of Testing © Aug. 21, 20234 Sep. 01, 2023

Remark : The information mentioned in the above section and the following

report cantent marks # are provided by Client.
(Exclude Test Witnessed By, Test Method,
Number of test, Date of Sample Received and Date of Testing)

Test Results
Test Item Test Result Test Method
Decrement due to abrastion 1 a4
® 2 0.018
Abrastion Test - face side
(Abgistion Type A 1850 Abraded amout (g) 0.016 CNS 8058:0214

‘The remains of decorating material
Face performance on the decorated surface of
specimen are more than 50 %.

Notel : The number of test sample are 2 pieces, the polishing paper used the AA180, the load of 250 g is placed on
each wheel, and a motor capable of rotating the turntable platform at a speed of 60 r/min.

Note2 : Sample descripton : Decorative Laminated Sheet Based on Thermosetting Resins

Note3 : The testing site is the same as the laboratory address.

Noted : This test report is an additional original report of TB-23-04776 C-23-11528. Issued date : Nov. 06, 2023.

The required specification(s) offered in this test report is/are fot reference only. Signed for and on behalf of

The conformity judgment is at the Applicant's final verdict, SGS TAIWAN Ltd.

This document is issued by the Company subject 1o its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and, for
electronic format documents, subject fo Terms and Conditions foir.l Electronic Documents at : -ang- ions. Attention is drawn to the limitation of .Wiablhrl'y‘
indemnification and jurisdiction issues defined therein. Any holder'@fhis document is advised that information contained hereon reflects the Company's findings at the time of its intervention ghly
and within the limits of Client's instructions, if any. The Company's sole resgonsibilily is to its Client and this document does not exonerate parties to a transaction from exercising all their ights
and obligations under the transaction documents. This dogument cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document.siunlawful and offenders may be proseculed to the fullest extent of the law. Unless otherwise stated the results shown in thisesl report
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